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T2 1 837.15536 MHz 12.01 dBm T2 1 1.88063736 GHz 11.12 dém

[

Highest Channel

Highest Channel

Spectrum \z Spectrum
Ref Level 30.00 dém  Offset 14.00 dB @ RBW 30 khz Ref Level 30.00 d8m  Offset 14.50 dB @ RBW 30 kHz
fo_Att 30ds  SWT 63.3 ys @ VBW 100 kHz  Mode Auto FFT fo Att 30de  SWT 63.3 us @ VBW 100 kHz  Mode Auto FFT
(@ 17K Max (@ 17K Max
MIL1] 19.98 dBm| CHEY) 16.73 dBm)|
w1 846.00230 MHz " 1.90900970 GH
20 T T e e Qe BW Ny e 1, 1.270729271 MHZ 20 A e A 058 B 1, 1270729271 MHZ
. NE \E
10 10
7 Y /
0 / v 0 /
\
-10d 7 ‘\ -10 df _/
20 gom— . -20.dam-
30 -30d
-40 di -40 di
-0 d 50 d
60 60
CF 848.81 MHz 1001 pts Span 2.0 MHz CF 1.00875 GHz 1001 pts Span 2.0 MHz
arker arker
Type | Ref | Trc | X-value | y-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 648.0023 MHZ 19.98 dBm M1 1 1.9090097 GHz 18.73 dem
T1 | 1 847.67464 MHz 12.21 dém Occ Bw 1.270729271 MHz T1 1 1.90811464 GHz | 10.35 dBm Occ Bw 1.270729271 MHz
T2 1 548.94536 MHz 11.54 dBm T2 1 1.90938536 GHz 11.14 dBm
X ] e X 1 (1
J
Sporton International (Shenzhen) Inc. Page Number 1 A25 of A36
TEL : 86-755-8637-9589 Report Issued Date : Mar. 06, 2020
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-EE103




SPORTON LAB.

FCC RF Test Report Report No. : FGON2025-01A

Conducted Band Edge

GSM850 (GSM)

] -
ﬂvn B um v
Ref Level 29.00 dem Offset 14.00 dB Mode Auto Sweep Ref Level 29.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max @1 Max
Limit ¢heck PABS | SPURIRWECHDEKABS PABS
20 ghige._$PURIOUS LINE ABS PABS e 20 qpd—$PURIOUS LINE ABS PABS
10 dem /r\\ 10 3-\
0 dBm ‘\ 08 l
-10 db . J{ l 0 deiny
SPURIOUS_
20 dB {ﬂ V\\ 0 d k"k
30d 'V -30 dBm: \
40 dB -40 dem: grr——
b " = TR A S| i ; ( e i B
o -50 J CE T R
= Ao L 2ol -
-60 di P -60 df
Start 820.0 MHz 2003 pts Stop 824.5 MHz ] ||| Start 848.5 MHz 2003 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822.68082 MHz -44.01 dém -31.01 d8 848.500 MHz 849.000 MHz 10.000 kHz 848.82285 MHz 21.32 dBm -13.68 dB
823.000 MHz 824,000 MHz 3.000 kHz | 823.99301 MHz -18.77 dBm -5.77 d& 849.000 MHz 850.000 MHz 3.000 kHz 849.02495 MHz -18.19 dBm -5.19 dB
824.000 MHz 824,500 MHz 10.000 kHz | £24.26896 MHz 22.02 dBm -12.98 d& 850.000 MHz 855.000 MHz 100.000 kHz 850.39211 MHz -41.53 dBm -28.53 dB
— — wor —
L J L J . - J L 4 ‘
2019 20:10:3
Lowest Band Edge Highest Band Edge
oo 3
l =3 Spectrum
Ref Level 29.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 29.00 dém Offset 14.00 dg Mode 4uto Sweep
SGL Count 50/50 SGL Count 50/50
(@1 Max @1 Max
Limit ¢heck PABS | SPURIPWECHYEKABS PABS
20 dbife_$PURIOUS LINE ABS PAES 20 dhife$PURIOUS LINE ABS PARS
10 dBf "J ‘\ 10[3\
. mu(in
-10d
SPURIOUS_LINE \
-20 dBm ‘\n
-30 dB [F 1
-40 d8 (
— Il
-50 dBm~ TR = ol ™ ”NJ‘U s S r e
e ; r
o WWM %w
Start 820.0 MHz 2003 pts Stop 824.5 MHz ] ||| Start 848.5 MHz 2003 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822.62687 MHz -45,36 dBm -32.36 dB 848.500 MHz 849.000 MHz 10.000 kHz 848.77695 MHz 19.45 dBm -15.55 dB
823.000 MHz 824.000 MHz 3.000 kHz 823.98902 MHz -20.45 dBm -7.45 d8 849.000 MHz 850.000 MHz 3.000 kHz 849.01896 MHz -25.15 dém -12.15 dé
824.000 MHz 824.500 MHz 10.000 kHz £24.14721 MHz 18.74 dBm -16.26 d8 850.000 MHz 855.000 MHz 100.000 kHz 850.41708 MHz -41.66 dBm -28.66 dB
g
] VI w8 [ )i ) D wa
Date: 4 DEC.2019 19:16:27 Date: 4 DEC.2019 19:18:21

Sporton International (Shenzhen) Inc. Page Number : A26 of A36
TEL : 86-755-8637-9589 Report Issued Date : Mar. 06, 2020
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-EE103



SPORTON LAB.

FCC RF Test Report

Report No. : FGON2025-01A

GSM1900 (GSM)

Lowest Band Edge

Highest Band Edge

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : 2ABZ2-EE103

-
ﬂvn Sp: um v
Ref Level 29.50 dBm  Offset 14.50 d& Mode Auto Sweep Ref Level 20.50 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max @1 Max
Limit fheck PABS | SPURIGHECHBEKABS_ PABS
20 dbine _$PURIOUS LINE_ABS PABRS 20 ﬂ BPURIOUS_LINE_ABS PABS
| A
0
[ {
LINE_ABS_ J \‘ l
¥ o dBm
-30 dem:
—— s ———
PEE— P— s,r \'\_ e v S NN
MM) -
se——py ol el
Start 1.845 GHz 2503 pts Stop 1.8505 GHz Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -37.13 dém -24.13 de 1.909 GHz 1.910 GHz 10.000 kHz 1.90982 GHz 21.78 dBm -13.22 dB
1.849 GHz 1.850 GHz 3.000 kHz | 1.84998 GHz -21.33 dém -8.33 dB 1,010 GHz 1.011 GHz 3.000 kHz 1.91002 GHz -21.91 dBm -8.91 dB
1.850 GHz 1.851 GHz 10.000 kHz | 1.85027 GHz 21.71 dBm -13.29 dB 1.911 GHz 1.915 GHz 1.000 MHz 1.91136 GHz -35.93 dBm -22.93 dB
~r a — —
L JL J L J1 J (]
19 20 at 2.DEC.20 20:54:41
Lowest Band Edge Highest Band Edge
rs l‘g-" Spectrum
Ref Level 29.50 dBm Offset 14.50 dB Mode Auto Sweep Ref Level 29.50 dém Offset 14.50 dg Mode 4uto Sweep
SGL Count 50/50 SGL Count 50/50
(@1 Max @1 Max
Limit ¢heck PABS | SPURIRWE CHYEKABS _ PABS
20 ghiie _BPURIOUS LINE_ABS PABS 20 ghife LBPURIOUS | INE_ABS PABS
10 def ,‘ I\ IUIJ \k
0 dBm ] 1 0 ﬁ
-10 di 1 -1p di
SPURIOUS_LINE_ABS_ f \ 1
20 dB [ 40 o
30d o dBm‘LY
B " dl P e
=494 " e O et } 4048 < s PITTRRTTER
-50 d8 ! -50 df
-60 dBm 60dB \“\nu
Y
i Vit
Start 1.845 GHz 2503 pts Stop 1.8505 GHz ||| Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -37.81 dBm -24.81 dB 1.909 GHz 1.910 GHz 10.000 kHz 1.90974 GHz 19.24 dBm -15.76 dB
1.849 GHz 1.850 GHz 3.000 kHz 1.84999 GHz -27.94 dBm -14.94 d8 1,910 GHz 1.811 GHz 3.000 kHz 1.91001 GHz -28.56 dBm -15.56 dB
1.850 GHz 1.851 GHz 10.000 kHz 1.85013 GHz 19.17 dBm -15.83 d8 1.911 GHz 1.915 GHz 1.000 MHz 1,91115 GHz -36.65 dBm -23.65 dB
)i >
J I o8 L N J GHNEEND we
Date: 4.DEC.2019 19:38:28 Date: 4.DEC.2019 19:40:21
Sporton International (Shenzhen) Inc. Page Number 1 A27 of A36

Report Issued Date : Mar. 06, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGON2025-01A

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Spectrum

Ref Level 29.00 dBm Offset 14.00 d&

SGL Count 100/100

Mode Auto Sweep

Ref Level 29.00 dém
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PAES -SPURIRHE CHYEKABS_ PABS
20 ghige._$PURIOUS LINE ABS PABS 20 dbjfe—$PURIOUS LINE ABS PABS
10 derr 10 dém
e .
/
7 5 s N\
’f VJ -30 dBm: 'V\/
= L -40 dem: \‘\J
Sod ]
60 dB
Start 820.0 MHz 2503 pts Stop 829.0 MHz Start 844.0 MHz 2503 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822.52498 MHz -36.41 dém -23.41.de 844.000 MHz 849.000 MHz 100.000 kHz 845.72078 MHz 9.15 dBm -25.85 dB
823.000 MHz 824.000 MHz 50.000 kHz | §23.99900 MHz -25.72 dém -12.72 d8 540,000 MHz 850.000 MHz 50.000 kHz 849.00100 MHz -26.18 dBm -13.18 dB
824.000 MHz 829,000 MHz 100.000 kHz | 827.27423 MHz 8.67 dBm -26.33 dB 850.000 MHz 855.000 MHz 100.000 kHz 850.10739 MHz -38.84 dBm -25.84 dB
~7 o i
L J L 4 - J L 4 ‘
02:22:2 Jate: 2.DEC.201
Lowest Band Edge Highest Band Edge
Sy rum %" Spectrum ué:
Ref Level 29.50 dBm Offset 14.50 dB Mode Auto Sweep Ref Level 29.50 dém Offset 14.50 dg Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit ¢heck PABS | SPURIRHECHYEKABS_ PABS
20 _line $PURIOUS ) INE_ABS PABS 20 dLi"P PURIOUS_)LINE_ABS PABS
10 dBy 10 dB
0 deém \\
i )
-10 / A y
SPURIOUS_LINE_ABS_ / \
oot A pbrtiaal Pty d
] A A Mt i TV
B Vil —
-40 dB
50 d
-60 dB
CF 1.85 GHz 2503 pts Span 10.0 MHz J ||| CF 1.91 GHz 2503 pts Span 10.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
1.845 GHz 1,849 GHz 1.000 MHz | 1.84875 GHz -20.77 dBm -7.77 d& 1.905 GHz 1.910 GHz 100.000 kHz 1.90677 GHz 8.04 dBm -26.96 dB
1.849 GHz 1.850 GHz 50.000 kHz | 1.85000 GHz -27.36 dBm | -14.36 dB 1.910 GHz 1.911 GHz 50.000 kHz 1.91000 GHz -27.24 dBm -14.24 dB
1.850 GHz 1,855 GHz 100.000 kHz | 1.85380 GHz 8,04 dBm -26.96 dB 1.911 GHz 1.915 GHz 1.000 MHz 1.91112 GHz -22.18 dBm -9.18 dB
" — m—
J - JU i
L JL J
) 2 2019 1 214 Yat 2 1:54:4
Sporton International (Shenzhen) Inc. Page Number : A28 of A36

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : 2ABZ2-EE103

Report Issued Date : Mar. 06, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. :

FGON2025-01A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge Highest Band Edge
im x| (] Spectrum i
Ref Level 29.50 dBm  Offset 14.50 B Mode Auto Sweep Ref Level 29.50 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIRWECHYEKABS PABS
20 dbine _$PURIOUS LINE_ABS PABS 20 ghife —$PURIOUS LINE_ABS PABS
10:d8 10 d8
0 der o \ od \
-10 dB ,/ Y -10/d -
| SPURIOUS_LINE_ABS_ = / \ / \
VIR —
A -30 dem: /\‘,
-40 de
-50 de
-60 df
Start 1.705 GHz 2503 pts Stop 1.715 GHz Start 1.75 GHz 2503 pts Stop 1.76 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __PoweraAbs | Alimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
1.705 GHz 1,709 GHz 1.000 MHz 1.70887 GHz -16.86 dém -3.86 dB 1.750 GHz 1.755 GHz 100.000 kHz 1.75401 GHz 7.49 dBm -27.51 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.70987 GHz -24.72 dém -11.72 d8 1.755 GHz 1,756 GHz 50.000 kHz 1.75515 GHz -25.31 dBm ~12.31 dB
1.710 GHz 1.715 GHz 100.000 kHz | 1.71239 GHz 7.15 dBm -27.85 dB 1.756 GHz 1.760 GHz 1.000 MHz 1.75634 GHz -18.31 dBm -5.31 dB
X — - -
L J L 4 - J L 4 ‘
Jat 2.DEC.201 1:46
CDMA BCO (1xRTT)
Lowest Band Edge Highest Band Edge
o=
Spectrum ) = |(spectrum | G
Ref Level 29,00 dBm  Offset 14,00 d8 Mode Auto Sweep Ref Level 29.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIRHE CHYEKABS PASS
20 de‘\r_ PURIOUS LINE ABS PABS 20 dLiLIE PURIOUS LINE ABS PASS
o A T SR
0dB /
l\ -10d )
L -20 dem ]
e, -30d
Yo hﬂ.
. M ANJ va’\ 40 dB A f\ A
J‘""“‘" il [ o VWW 'M
[ M,
e o T <
-60 dey
Start 820.0 MHz 6003 pts Stop 829.0 MHz | | [ 'Start 844.0 MHz 6003 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeuUp | RBW | Frequency | __PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | __PoweraAbs | Alimit
§20.000 MHz §23.000 MHz 100.000 kHz 822,99025 MHz -32.79 dém -19.79 dB | 844,000 MHz 840,000 MHzZ 100.000 kHz 848.32650 MHz 13.86 dBm 21.14 dB
823.000 MHz 824.000 MHz 12.500 kHz 823.99975 MHz -17.56 dém -4.56 dB 849,000 MHz 850.000 MHz 12.500 kHz 849.00025 MHz ~13.90 dBm ~0.90 dB
524.000 MHz §29.000 MHz 100.000 kHz 824.68091 MHz 14.45 dBm -20.55 dB 850.000 MHz 855,000 MHz 100.000 kHz 850.06372 MHz -34.,05 dBm -21.05 dB
) ] ] i —
L J JL J i
Date: 16.DEC.2019 15:54:41 Da 4
Sporton International (Shenzhen) Inc. Page Number 1 A29 of A36
TEL : 86-755-8637-9589 Report Issued Date : Mar. 06, 2020
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : 2ABZ2-EE103



SPORTON LAB.

FCC RF Test Report

Report No. : FGON2025-01A

CDMA BC1 (1XRTT)

Lowest Band Edge

Highest Band Edge

(=== ]
Spectrum mv: Spectrum -
Ref Level 29.50 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 29.50 dBm  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS SPURIRHE GHYEKABS, PABS
20 JLine $PURIOUS_)LINE_ABS PABS 20 d] ine $PURIOUS )L INE_ABS PABS
10d froepr ey 10d / “"\\
od / \ 0 dém [ \
-10 d
LINE_ABS_ \
L -20 dBm
T a0 o~ T
et M A5 P Aan
T, P W T T—————"
AJ'A’JW Hin g \/L
-50 dBm
-60d -60 d
Start 1.845 GHz 6003 pts Stop 1.855 GHz J||[Start 1.905 GHz 6003 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  aLimit | Rangelow | RangeUp | RBW | Frequency | __Powerabs | Alimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84900 GHz -27.03 dém | -14.03 dB | 1.905 GHz 1.910 GHz 100.000 kHz 1.90873 GHz 13.00 dBm -22,00 de
1.849 GHz 1.850 GHz | _12.500 kHz 1.84993 GHz -38.93 dém -25.93 d8 1.910 GHz 1.911 GHz 12,500 kHz 1.91006 GHz -36.54 dBm -23.54 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85125 GHz 13.23 dBm -21.77 dB 1.911 GHz 1.015 GHz 1.000 MH2 101110 GHz ~57.39 dBm ~14.30 B
i ) oo - —
J ) v bj ] v
Date: 16.DEC.2019 16:17:20 Dat DEC.2019 6:20:0
Sporton International (Shenzhen) Inc. Page Number : A30 of A36

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : 2ABZ2-EE103

Report Issued Date : Mar. 06, 2020

Report Version

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FGON2025-01A

Conducted Spurious Emission

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum #

Ref Level 24.00 dBm
SGL Count 10/10

Offset 14,00 d&

Mode Sweep

*

Spectrum

Ref Level 24.00 dBm
SGL Count 10/10

Offset 14,00 d&

Mode Sweep

Date: 4.DEC.2019 19:20:38

@1 Max @1 Max
20 dbHpifhack BARS 20 dbHpifhack BARS
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS PABS
10 di 10 di
0 0
-10
[ SPURIGUS_LINE_ABS_
a0 J a0
-40 df "
-0
-70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions. Spurious Emissions.
Rangelow | RangeUp | RBW | Frequen: |___Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequen: | Powerabs | ALimit |
30.000 MHz 820.000 MHz 1.000 MHz 802.82609 MHz -43.74 dBm -30.74 d8 30.000 MHz 820.000 MHz 1.000 MHz 173.11594 MHz -47.63 dBm -34.63 d8
855,000 MHz | 1,000 GHz 1.000 MHz 897.28261 MHz -43.03 dBm -30.03 d8 855,000 MHz 1.000 GHz 1.000 MHz B873.22464 MHz -47.09 dBm -34.00 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.64879 GHz -29.58 dm -16.58 d8. 1.000 GHz 3.000 GHz 1.000 MHz 1.69779 GHz -30.81 dBm -17.81 d8
3.000 Gz 7.000 GHz | 1.000 MHz 6.96825 GHz -37.67 dm -24.67 dB. 3.000 GHz 7.000 GHz 1.000 MHz 6.67173 GHz -41,69 dBm -28.69 dB.
7.000 GHz 5.000 GHz 1.000 MHz 7.48506 GHz -37.12 dBm -24.12 di 7.000 GHz 5.000 GHz 1.000 MHz 7.11786 GHz -43.27 dBm -30.27 dB
Y ) Y
Da .DEC.201 42:55 Date: 4.DEC 2019 191941
Spectrum # - Spectrum # 2
Ref Level 24.00 dém  Offset 14,00 d8 Mode Sweep Ref Level 24.00 dém  Offset 14,00 d8 Mode Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 dbHpifhack BARS 20 dbHpifhack PARS
Line _$PURIOUS_| INE_ABS Line _$PURIOUS_| INE_ABS PABS
10 di 10 di
0 0
-10 -10
| SPURIOUS_LINE_ABS_ | SPURIOUS_L
a0 | a0
40 | .
-0
-70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions. Spurious Emissions.
Rangelow | Rangeup | RBW | Frequent | __Powerabs |  aLimit | Rangelow | Rangeup | RBW | Frequent Power Abs Alimit |
30,000 MHz | 820.000 MHz 1.000 MHz 682.01649 MHz -44.33 dBm -31.33 d8 30.000 MHz 820.000 MHz 1.000 MHz 719.91754 MHz -47.68 dBm -34.68 d8
855,000 MHz | 1,000 GHz 1.000 MHz 855.39855 MHz -35.71 dBm -22.71 d8 855.000 MHz 1.000 GHz 1.000 MHz 997.13768 MHz -46.79 dBm -33,79 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.67304 GHz -29.81 dm -16.81 d8 1.000 GHz 3.000 GHz 1.000 MHz 1.67304 GHz -30.49 dBm -17.49 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.97925 Ghz -37.88 dm -24.88 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.52431 GHz -41.25 dBm -28.25 dB.
7.000 GHz 5.000 GHz 1.000 MHz 8.80215 GHz -37.26 dBm -24.26 di 7.000 GHz 5.000 GHz 1.000 MHz 8.45794 GHz -42.52 dBm -29.52 di
" g — " g
' ) '
Da .DEC.201 Date: 4.DEC 2019 19:20:13
Spectrum # - Spectrum # 2
Ref Level 24.00 dbm  Offset 14.00 dB Mode Sweep Ref Level 24.00 dbm  Offset 14.00 dB Mode Sweep
SGL Count 10/10 SGL Count 10/10
@1 Vax @1 Max
20 dbHpihack 20 dbHpihack BARS
Line _$PURIOUS_LINE_ABS Line _$PURIOUS_LINE_ABS PABS
10 di 10 di
0 0
LINE_ABS_
a0
-40
-0 d
70 -70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions. Spurious Emissions.
Rangelow | Rangeup | RBW | Frequent |__Powerabs |  aLimit | Rangelow | Rangeup | RBW Frequent Power Abs Alimit |
30.000 MHz 520.000 MHz 1.000 MHz 811.90655 MHz -43.61 dBm -30.61 d8 30.000 MHz 520.000 MHz 1.000 MHz 702.54623 MHz ~47.99 dBm ~34.99 d8
855.000 MHz 1,000 GHz 1.000 MHz 873.00725 MHz -43.27 dBm -30.27 d8 855,000 MHz 1.000 GHz 1.000 MHz 909.16667 MHz -47.20 dBm -34.20 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.69804 GHz -31.19 dBm -18.19 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.54643 GHz -43.66 dBm -30.66 d8.
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -37.22 dém -24.22 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.77228 GHz -41.83 dém -28.83 d8
7.000 GHz 5.000 GHz 1,000 MHz 7.56155 GHz -37.26 dBm -24.26 di 7.000 GHz 5.000 GHz 1,000 MHz 7.75803 Gz -42.74 dBm -29.74 di
" g R " g
L JL J L JL J

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595
FCC ID : 2ABZ2-EE103

Page Number
Report Issued Date
Report Version

A31 of A36
Mar. 06, 2020
Rev. 01



SPORTON LAB.

FCC RF Test Report Report No. : FGON2025-01A

Spectrum # k2 Spectrum # 2
Ref Level 24.50 dom  Offset 14,50 d8 Mode Sweep Ref Level 24.50 dom  Offset 14,50 d8 Mode Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 dbiait heck 2 20 dbiait heck 2
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_} INE_ABS PABS
10 10
0 0
LINE_ABS 5_LINE_ABS
-30
204
Start 30.0 MHz 48006 pts S!nE 19.1 GHz Start 30.0 MHz 48006 pts S!nE 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc | __Powerabs | Atimit___| Rangelow | Rangeup | RBW | Frequency | __Powerabs | Atimit___|
30.000 MHz | 1.000 GHz 1.000 MHz 896.01949 MHz -42.46 dBm -29.46 d8 30.000 MHz 1.000 GHz 1.000 MHz 777.25387 MHz -47.43 dBm -34.43 8
1.000 GHz | 1.845 GHz 1.000 MHz 1.17124 GHz -42.54 dBm -29.54 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.81438 GHz -47.21 dBm -34.21 d8
1.915 GHz | 3,000 GHz 1.000 MHz 2.65427 GHz -40.63 dBm -27.63 dB 1.915 GHz 3,000 GHz 1.000 MHz 2.93823 GHz -45.54 dBm -32,54 d8
3.000 GHz 7.000 GHz 1.000 MHz 3.70066 GHz -28.16 dBm -15.16 d8. 3.000 GHz 7.000 GHz 1.000 MHz 6.47082 GHz -40.15 dBm -27.15 d8.
7.000 Gz 13.600 GHz | 1,000 MHz 12.26760 GHz | -36.94 dBm -23.94 d8 7.000 Gz 13.600 GHz 1,000 MHz 13.01005 GHz -42.66 dBm -29.66 dB.
13.600 GHz 19.100 GHz 1.000 MHz 16.33300 GHz -33.22 dBm -20.22 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.40539 GHz -38.97 dBm -25.97 di
I ™) I
Date: 2.DEC.201 Date: 4.DEC 2019 19.41:21
Spectrum # -z Spectrum # 2
Ref Level 24.50 dbm  Offset 14,50 d8 Mode Sweep Ref Level 24.50 dbm  Offset 14,50 d8 Mode Sweep
SGL Count 10/10 SGL Count 10/10
@1 Vax @1 Vax
20 it Gheck ) 20 it Gheck )
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_} INE_ABS PABS
10 10
0 0
LINE_ABS LINE_ABS
-30 4 -30
-40 dam— -40 d
-60 -60 l
70d 70d i
Start 30.0 MHz 48006 pts S!n[ 19.1 GHz Start 30.0 MHz 48006 pts S!n[ 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _Powerabs |  alimit | Rangelow | Rangeup | RBW Frequency | Powerabs |  alimit |
30.000 MHz | 1.000 GHz 1.000 MHz 652.18641 MHz -43.47 dBm -30.47 d8 30.000 MHz 1.000 GHz 1.000 MHz 976.48926 MHz -47.39 dBm -34.39 d8
1.000 GHz | 1.845 GHz 1.000 MHz 1.38872 GHz -42.78 dBm -29.78 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.61802 GHz -47.28 dBm -34.28 d8
1.915 GHz | 3,000 GHz 1.000 MHz 2.89985 GHz -40.79 dBm -27.79 d8 1.915 GHz 3,000 GHz 1.000 MHz 2.99274 GHz -46.17 dBm -33,17 d8
3.000 GHz 7.000 GHz 1.000 MHz 3.76015 GHz -28.01 dBm -15.01 d8 3.000 GHz 7.000 GHz 1.000 MHz 3.76015 GHz -34.58 dBm -21,58 d8
7.000 GHz 13.600 GHz | 1,000 MHz 12.31191 Ghz | -37.49 dém -24.49 dB. 7.000 GHz 13.600 GHz 1,000 MHz 12.06066 GHz -43.48 dBm -30.48 dB.
13.600 GHz 19.100 GHz 1.000 MHz 16.27133 GHz -33.28 dBm -20.28 di 13.600 GHz 19.100 GHz 1.000 MHz 16.49574 GHz -39.10 dBm -26.10 di
v — v
Date: 2.DEC.201 8:38 Date: 4.DEC 2019 19:41:42
Spectrum # -z Spectrum # 2
Ref Level 24.50 dgm  Offset 14,50 d@ Mode Sweep Ref Level 24.50 dgm  Offset 14,50 d@ Mode Sweep
SGL Count 10/10 SGL Count 10/10
@1 Vax @1 Vax
20 dbifit-gheck P) 20 dbifit-gheck PARS
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_} INE_ABS PABS
10 10
0 0
-10
5_LINE_ABS SPURIOUS_LINE_ABS
-30 -30
~40 dam—i -40 d
-60 -60 l
70d 70d i
Start 30.0 MHz 48006 pts S!nl 19.1 GHz Start 30.0 MHz 48006 pts S!nl 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc Power Abs | Rangelow | Rangeup | Frequenc PowerAbs | alimit |
30.000 MHz | 1.000 GHz 1.000 MHz 908.13843 MHz -43.52 dBm 30.000 MHz 1.000 GHz 1.000 MHz 540.69215 MHz -46.92 dBm -33.92 d8
1.000 GHz | 1.845 GHz 1.000 MHz 1.77553 GHz -42.17 dBm 1.000 GHz 1.845 GHz 1.000 MHz 1.65054 GHz -47.69 dBm -34.69 d8
1.915 GHz | 3.000 GHz 1.000 MHz 2.77794 GHz -40.77 dBm 1.915 GHz 3.000 GHz 1.000 MHz 1.97297 GHz -45.82 dBm -32.82 d8
3.000 GHz 7.000 GHz 1.000 MHz 3.81965 GHz -29.74 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6.79928 GHz -41.74 dBm -28.74 d8
7.000 GHz 13.600 GHz 1.000 MHz 10.61489 GHz -36.94 dém 7.000 GHz 13.600 GHz 1.000 MHz 12.67630 GHz -42.28 dém -29.28 d8
13.600 GHz 19.100 GHz 1.000 MHz 16.62841 GHz -34.07 dBm -21.07 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.38143 GHz -39.26 dBm -26.26 di
— - — — T —
D 1 Date: 4DEC 2019 19.4212

Sporton International (Shenzhen) Inc.

TEL : 86-755-8637-9589
FAX . 86-755-8637-9595

FCCID: 2ABZ

2-EE103

Page Number

Report Issued Date :

Report Version

1 A32 of A36

Mar. 06, 2020

. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGON2025-01A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 0.00 dm  Offset 14.00 d&

SGL Count 10/10

Mode Auto Sweep

Spectrum

Ref Level 0.00 dam  Offset 14.50 d&

SGL Count 10/10

Mode Auto Sweep

(@1 1ax (@1 Max
Limit 41I\w k Limit (iln—u,k PARS
10 ddpe—$PURIOUS LINE_ABS .10 ddRR—HPURIOUS | INE_ARS PARS
Z T
B _[INE_ABS_ B LINE_
20 20 di
30 d -30 di
-40 -40d
50
-60 di
-80 di
90 di
90 d
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | ___Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequenc: | PoweraAbs | ALimit | 30.000 MHz 1.000 GHz | 1.000 MHz 756.40930 MHz -63.40 dBm -50.40 dB
30.000 MHz 820,000 MHz 1.000 MHz 730.18241 MHz -64.13 dém -51.13de 1.000 GHz 1.845 GHz 1.000 MHz 1.65307 GHz -62.42 dém -49.42 de
855,000 MHz 1.000 MHz £684.67391 MHz 7 dBm -49.77 d8. 1.915 GHz 1.000 MHz 2.90351 GHz -60.74 dBm -47.74 dB.
1.000 GHz 1.000 MHz 2,84514 GHz -61.13 dém -48.13 dB 3.000 GHz 1.000 MHz 5.62342 GHz -56.66 dBm -43.66 de
3.000 GHz | | 1.000 MHz 6.97075 GHz -55.73 dém 73 de 7.000 GHz | | 1.000 MHz 12.28457 GHz | -56.49 dém -43.49 dB.
7.000 GHz 9.000 GHz 1.000 MHz 8.86414 GHz -57.58 dém -44.58 dB 13.600 GHz 19.100 GHz 1.000 MHz 14.90164 GHz -53.88 dBm -40.88 dB.
- — ~ —

L | J - L i J Lol
Spectrum - Spectrum -
Ref Level 0.00 d8m  Offset 14.00 d8 Mode Auto Sweep Ref Level 0.00 dam  Offset 14.50 d8 Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10

(@1 1ax (@1 s

Limit 41I\pgk G Limit Viln—:Lk PARS
_10 ddpE_$PURIOUS |INE ABS PABS NE_ABS P
RICUS_LINE_ABS_
0d
30 d -30 di
-40 -40
- 50
-60 dBm—
-60 di
-80
-80 di
90 di
90 d
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency | ___Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | 30.000 MHz 1.000 GHz | 1.000 MHz 917.34883 MHz -62.94 dBm -40.04 dB
30.000 MHz 820,000 MHz 1,000 MHz 550.23268 MHz -63.26 dém -50.26 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.60662 GHz -62.33 dém -49.33 de
855,000 MHz 1.000 GHz 1.000 MHz 941.77536 MHz -63.48 dém -50.48 de. 1.915 GHz 3.000 GHz 1.000 MHz 2.82513 GHz -58.04 dém -45.04 dB.
1.000 GHz 3.000 GHz 1.000 MHz 2,60567 GHz -60.98 dém -47.98 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98175 GHz -56.13 dBm -43.13 de
3.000 GHz 7.000 GHz 1.000 MHz 6.04137 GHz -56.81 dem -43.81 d8 7.000 GHz | 13.600 GHz | 1.000 MHz 11.17774 GHz | -57.55 dém 44,55 dB.
7.000 GHz 9.000 GHz 1.000 MHz 8.89889 GHz -57.43 dém -44.43 dB 13.600 GHz 19.100 GHz 1.000 MHz 18.30236 GHz -54,48 dBm -41.48 dB.
— —
i i

L L J L L J
Spectrum - Spectrum -
Ref Level 0.00 d8m  Offset 14.00 d8 Mode Auto Sweep Ref Level 0.00 dam  Offset 14.50 d8 Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max CED

Limit 41I\egk Limit VilveLk PARS
URIOUS |INE ABS .10 d4RR—HPURIOUS | INE_ABS P
_[INE_ABS_ _ [INE_
30 -30 di
-40 -40
-50 di
-60 dBm——
80
90 df
90 d
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequenc: | Power Abs ALimit | 30.000 MHz 1.000 GHz | 1.000 MHz 852.87606 MHz -62.83 dBm -49.83 dB
30.000 MHz 820,000 MHz 1.000 MHz 764.53023 MHz -64.40 dém -51.40 dé 1.000 GHz 1.845 GHz 1.000 MHz 1.78862 GHz -61.95 dém -48.95 de
855.000 MHz 1.000 GHz 1.000 MHz 925.66841 MHz -63.90 dém -50.90 dB. 1.915 GHz | 3.000 GHz 1.000 MHz 2.80072 GHz -58.89 dém -45.80 dB.
1.000 GHz 3.000 GHz 1.000 MHz 2.61267 GHz -60.30 dém -47.30 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -57.01 dBm -44.01 de
3.000 GHz 7.000 GHz 1.000 MHz 6.97475 GHz -57.67 dém -44.67 d8 7.000 GHz 13.600 GHz | 1.000 MHz 12.88796 GHz -56.71 dém -43.71d8
7,000 GHz 9.000 GHz 1.000 MHz 7.10261 GHz -58.00 dBém -45.00 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.86603 GHz -54.21 dBm -41.21 dB
e — ~ —
)| J - i J -
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 0.00 d&m
SGL Count 10/10

Offset 14.50 d8

Mode Auto Sweep

@1 Max

Limit (inm,x
-10 ddRR—HELRIOUS LINE ARS
SPURIOUS_LINE_ABS_
20 d
-30
40d

90 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW 1 Frequency | __Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 802.46127 MHz -62.76 dBm -49.76 d&
1.000 GHz 1.708 GHz 1.000 MHz 1.01674 GHz -62.49 dBm -49.49 dB
1.760 GHz 3.000 GHz 1.000 MHz 2.96304 GHz -60.57 dBm -47.57 dg
3.000 GHz 7.000 GHz 1.000 MHz 6.95926 GHz -56.23 dBm -43.23 dB
7.000 GHz 13.600 GHz 1.000 MHz 11.20131 GHz | -57.58 dém 44,58 dB
13.600 GHz 18.000 GHz 1.000 MHz 15.92351 GHz -53.64 dBém -40.64 dB
— —
i J -
Spectrum oo
Ref Level 0.00 dam  Offset 14.50 d8 Mode Auto Sweep
SGL Count 10/10
E_ABS )
-30
-40
-80
90 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW 1 Frequency | PoweraAbs | ALimit |
30.000 MHz 1.000 MHz 705.02499 MHz -63.41 dBm
1.000 GHz 1.000 MHz 1.57411 GHz -62.72 dBm
1.760 GHz 3.000 GHz 1.000 MH2 2.70484 GHz -60.54 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.96775 GHz -54.89 dBm
7.000 GHz 13.600 GHz 1.000 MHz 12.90776 GHz | -57.32 dém
13.600 GHz 18.000 GHz 1.000 MHz 16.93166 GHz -53.78 dém -40.78 dB
— —
¢ i J -

Highest Channel

Spectrum

Ref Level 0.00 d&m
SGL Count 10/10

Offset 14.50 d8

Mode Auto Sweep

@1 Max

Limit (i}n—mk 7
-10 ddRR—BELRIOUS LINE AR P,
OUS_LINE_ABS_
-30
-40
50 d
-60 dBm—1
-80
90 di
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW 1 Frequency | PoweraAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 809.10795 MHz -63.33 dBm -50.33 d&
1.000 GHz 1.705 GHz 1.000 MHz 1.62943 GHz -62.55 dBm 49,55 de,
1.760 GHz 3.000 GHz 1.000 MHz 2.93700 GHz -60.13 dBm -47.13 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.15486 GHz -57.44 dBm -44.44 dB
7.000 GHz 13.600 GHz 1.000 MH2 12,22612 GH2 -57.61 deém -44.61 d8
13.600 GHz 18.000 GHz 1.000 MHz 16.92003 GHz -52.01 dém -39.01 dB
— —
¢ i J -
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CDMA BCO (1xRTT)

CDMA BC1 (1XRTT)

Lowest Channel

Lowest Channel

Spectrum

SGL Count 10/10

Ref Level 24.00 dBm

Offset 14.00 d

Mode Auto Sweep

Spectrum

Ref Level 24.50 dBm
SGL Count 10/10

Offset 14.50 d

Mode Auto Sweep

(01 Max (@1 Max

20 dbiPi_back 20 dbit Gheck PARS
Line _$PURIOUS_| INE_ABS Line _$PURIOUS_} INE_ABS PABS

10 10

0 0 di

-60
60 d
70 d
70 d
Start 30.0 MHz 48006 P Stu[ 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz G issh
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | __Power Abs ALimit |
Rangelow | Range Up RBW | Frequency | PowerAbs |  atimit | 30.000 MHz 1.000 GHz 1.000 MHz 982.30635 MHz -33.02 dém -20.02 dé
30.000 MHz 820.000 MHz 1.000 MHz 769.26787 MHz -34.08 dém -21,08 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.75738 GHz -32.74 dBm -19.74 d8
855.000 MHz 1.000 GHz 1.000 MHz 858.87681 MHz -33,93 dBm -20.93 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.87233 GHz -30.41 dem -17.41d8
1.000 GHz 3.000 GHz 1.000 MHz 2,98613 GHz -30.53 dém -17.53 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.95626 GHz -26.24 dém -13.24 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.92126 GHz -27,16 dBm -14,16 d8 7.000 GHz 13.600 GHz 1.000 MHz 11.12306 GHz -26,57 dm -13.57 d8
7,000 GHz 9.000 GHz 1.000 MHz 7.89901 GHz -27.35 dBm -14.35 dB 13.600 GHz 19.100 GHz 1.000 MHz 18.19198 GHz -23.86 dém -10.86 dB
— — —
L JU J - L JU J -
te: 16.DEC.2019 16 ate: 16.DEC 6
Spectrum Spectrum 2
Ref Level 24.00 dBm  Offset 14.00 d8 Mode Auto Sweep Ref Level 24.50 ddm  Offset 14.50 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
01 Max (@1 Max
20 dbifpitfheck’ 20 dbiit fheck. PARS
Line _§PURIOUS_| INE_ABS Line _$PURIOUS_| INE_ABS PABS
10 10
0 0
-10 -10
SPURIOUS_L SPURIOUS_LTNE_ABS_
~20 dem— s
-30 d
-50
-60
60 d
-70
70 d
Start 30.0 MHz 48006 P Stﬂ[ 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz G issh
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | __Power Abs ALimit |
Rangelow | Rangeup | RBW | Frequency | _Powerabs | Alimit | 30.000 MHz 1.000 GHz 1.000 MHz 857.23888 MHz -31.96 dém -18.96 dB
30.000 MHz 820.000 MHz 1.000 MHz 807.95852 MHz -33.86 dém -20.86 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.71515 GHz -31.08 dém -18.08 d8
855.000 MHz 1.000 GHz 1.000 MHz 946.34058 MHz -33,50 dm -20.50 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.79652 GHz -30.56 d8m -17.56 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.81190 GHz -30.71 dém -17.71 de 3.000 GHz 7.000 GHz 1.000 MHz 6.97275 GHz -26.76 dém -13.76 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.97175 GHz -26,87 dBm -13.87.d8 7.000 GHz 13.600 GHz 1.000 MHz 12.91624 GHz -26,40 dBm -13.40 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.14136 GHz -27.97 d8m -14.97 d8 13.600 GHz 19,100 GHz 1.000 MHz 18.26072 GHz -23.98 dém -10.98 d&
— — —

Highest Channel

Highest Channel

Spectrum

SGL Count 10/10

Ref Level 24.00 dBm

Offset 14.00 d

Mode Auto Sweep

(@1 Max
20 dbifpil_fhack:

Line _$PURIOUS_} INE_ABS
10
0

Spectrum

Ref Level 24.50 dBm
SGL Count 10/10

Offset 14.50 d

Mode Auto Sweep

(@1 Max

20 dbiit §heck

Line _§iPURIOUS

INE_ABS PABS

60d
70
-70d
Start 30.0 MHz 48006 P St_ﬂE 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz G issh
Spurious Emissions Rangelow | Rangeup | RBW | Frequency | __Power Abs ALimit |
Rangelow | Rangeup | RBW. | Frequency | _Powerabs | Alimit | 30.000 MHz 1.000 GHz 1.000 MHz 737.01899 MHz -33.75 dém -20.75 dB
30.000 MHz 820.000 MHz 1.000 MHz 721.89155 MHz -33.83 dém -20.83 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.81903 GHz -32.57 dém -19.57 d8
855.000 MHz 1.000 GHz 1.000 MHz 861.05072 MHz -33,77 dBm -20.77 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.89565 GHz -28,89 dam -15.89 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.87189 GHz -31,01 dém -18.01 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -26.64 dam -13.64 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -26,69 dBm -13.69 d8 7.000 GHz 13.600 GHz 1.000 MHz 10.57624 GHz -27,09 dém -14,09 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.89351 GHz -27.89 dém -14.89 de 13.600 GHz 19.100 GHz 1.000 MHz 16.22626 GHz -24,05 dém -11.05 dB
— —
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Frequency Stability

Test Conditions Middle Channel G(Zl\glf\i/IS)O (ED%SEMc?aSS?s 8) 2L5Ipr)an:n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0120 0.0122
40 Normal Voltage 0.0012 0.0011
30 Normal Voltage 0.0019 0.0007
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0000 0.0138
0 Normal Voltage 0.0026 0.0007
-10 Normal Voltage 0.0006 0.0013 PASS
-20 Normal Voltage 0.0036 0.0138
-30 Normal Voltage 0.0025 0.0133
20 Maximum Voltage 0.0108 0.0128
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0012 0.0009
Note: Normal Voltage = 3.87V. ; Battery End Point (BEP) = 3.6 V.; Maximum Voltage =4.45 V
Test Conditions Middle Channel G(Sé\/lsll\%)o (Eljeglgﬂilzgg 8) NI:::;
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0170 0.0138
40 Normal Voltage 0.0022 0.0015
30 Normal Voltage 0.0026 0.0019
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0024 0.0154
0 Normal Voltage 0.0017 0.0009
-10 Normal Voltage 0.0029 0.0004 PASS
-20 Normal Voltage 0.0004 0.0140
-30 Normal Voltage 0.0011 0.0149
20 Maximum Voltage 0.0148 0.0144
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0033 0.0137

Note:

1. Normal Voltage = 3.87V. ; Battery End Point (BEP) = 3.6 V.; Maximum Voltage =4.45 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions Middle Channel \(AFIQCI\:/IDCMZGZ?E)?)S\)/ 2L5Ipr)an:n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0002
40 Normal Voltage 0.0001
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0006
-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0145
20 Normal Voltage 0.0000
20 Battery End Point 0.0004
Note: Normal Voltage = 3.87V. ; Battery End Point (BEP) = 3.6 V.; Maximum Voltage =4.45 V
Test Conditions Middle Channel \(AF/;;A%MSEEEESI)I ngtrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0001
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0002
-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0005
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Test Conditions Middle Channel \?é{CI\/IIDC'\/IlAZ'.BZinb?J;;/ NLoItrZI;.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0014
40 Normal Voltage 0.0019
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0005
-10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0000
20 Battery End Point 0.0016

Note:

1. Normal Voltage = 3.87V. ; Battery End Point (BEP) = 3.6 V.; Maximum Voltage =4.45 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Test Conditions Middle Channel (SIS IS0 Limit
(I1xRTT) 2.5ppm
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0105
40 Normal Voltage 0.0108
30 Normal Voltage 0.0103
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0111
0 Normal Voltage 0.0115
-10 Normal Voltage 0.0112 PASS
-20 Normal Voltage 0.0111
-30 Normal Voltage 0.0117
20 Maximum Voltage 0.0109
20 Normal Voltage 0.0000
20 Battery End Point 0.0118

Note: Normal Voltage = 3.87V. ; Battery End Point (BEP) = 3.6 V.; Maximum Voltage =4.45 V
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" . CDMA BC1 Limit
Test Conditions Middle Channel (IXRTT) S
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0261
40 Normal Voltage 0.0260
30 Normal Voltage 0.0259
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0257
0 Normal Voltage 0.0257
-10 Normal Voltage 0.0258 PASS
-20 Normal Voltage 0.0257
-30 Normal Voltage 0.0259
20 Maximum Voltage 0.0260
20 Normal Voltage 0.0000
20 Battery End Point 0.0256
Note:

1. Normal Voltage = 3.87V. ; Battery End Point (BEP) = 3.6 V.; Maximum Voltage =4.45 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Top Antenna:

GSM850 (GSM)

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -64.83 -13 -51.83 -73.90 -68.06 3.98 9.36 H
2472.6 -55.24 -13 -42.24 -68.74 -58.79 4.85 10.55 H
L 3296.8 -66.07 -13 -53.07 -81.65 -71.00 5.50 12.58 H
owest 1648.4 -69.65 -13 -56.65 -78.35 -72.88 3.98 9.36 \
2472.6 -65.01 -13 -52.01 -78.44 -68.56 4.85 10.55 \
3296.8 -66.28 -13 -53.28 -81.93 -71.21 5.50 12.58 \Y
1672.8 -63.52 -13 -50.52 -72.37 -66.77 4.00 9.40 H
2509.2 -56.66 -13 -43.66 -70.14 -60.23 4.88 10.60 H
Middle 3345.6 -66.49 -13 -53.49 -81.96 -71.42 5.52 12.60 H
1672.8 -69.70 -13 -56.70 -78.34 -72.95 4.00 9.40 V
2509.2 -65.29 -13 -52.29 -78.62 -68.86 4.88 10.60 \
3345.6 -66.30 -13 -53.30 -81.77 -71.23 5.52 12.60 \Y
1697.6 -64.45 -13 -51.45 -73.43 -67.62 4.10 9.42 H
2546.4 -57.41 -13 -44.41 -70.81 -60.99 4.90 10.63 H
Highest 3395.2 -66.73 -13 -53.73 -81.76 -71.65 5.55 12.62 H
1697.6 -68.62 -13 -55.62 -77.40 -71.79 4.10 9.42 V
2546.4 -64.73 -13 -51.73 -78.03 -68.31 4.90 10.63 \
3395.2 -66.89 -13 -53.89 -81.95 -71.81 5.55 12.62 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM850 (EDGE class 8)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -65.24 -13 -52.24 -74.31 -68.47 3.98 9.36 H
2472.6 -57.37 -13 -44.37 -70.87 -60.92 4.85 10.55 H
L 3296.8 -66.04 -13 -53.04 -81.62 -70.97 5.50 12.58 H
owest 1648.4 -69.73 -13 -56.73 -78.43 -72.96 3.98 9.36 \
2472.6 -66.89 -13 -53.89 -80.32 -70.44 4.85 10.55 V
3296.8 -66.12 -13 -53.12 -81.77 -71.05 5.50 12.58 V
1672.8 -62.44 -13 -49.44 -71.29 -65.69 4.00 9.40 H
2509.2 -58.99 -13 -45.99 -72.47 -62.56 4.88 10.60 H
Middle 3345.6 -66.66 -13 -53.66 -82.13 -71.59 5.52 12.60 H
1672.8 -70.52 -13 -57.52 -79.16 -73.77 4.00 9.40 V
2509.2 -66.98 -13 -53.98 -80.31 -70.55 4.88 10.60 \Y
3345.6 -66.75 -13 -53.75 -82.22 -71.68 5.52 12.60 \Y
1697.6 -62.84 -13 -49.84 -71.82 -66.01 4.10 9.42 H
2546.4 -60.95 -13 -47.95 -74.35 -64.53 4.90 10.63 H
Highest 3395.2 -67.32 -13 -54.32 -82.35 -72.24 5.55 12.62 H
1697.6 -69.96 -13 -56.96 -78.74 -73.13 4.10 9.42 \
2546.4 -66.51 -13 -53.51 -79.81 -70.09 4.90 10.63 \
3395.2 -67.29 -13 -54.29 -82.35 -72.21 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (GSM)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -64.29 -13 -51.29 -81.21 -71.05 5.82 12.58 H
5550.6 -62.31 -13 -49.31 -83.22 -68.03 7.28 13.00 H
Lowest 7400.8 -56.79 -13 -43.79 -83.63 -59.95 8.32 11.48 H
3700.4 -64.27 -13 -51.27 -81.22 -71.03 5.82 12.58 V
5550.6 -61.95 -13 -48.95 -83.06 -67.67 7.28 13.00 \Y
7400.8 -56.94 -13 -43.94 -83.46 -60.10 8.32 11.48 V
3760 -63.96 -13 -50.96 -80.96 -70.71 5.85 12.60 H
5640 -62.49 -13 -49.49 -83.16 -68.29 7.30 13.10 H
Middle 7520 -56.79 -13 -43.79 -83.06 -59.94 8.35 11.50 H
3760 -63.77 -13 -50.77 -80.81 -70.52 5.85 12.60 \Y
5640 -61.87 -13 -48.87 -82.94 -67.67 7.30 13.10 V
7520 -56.98 -13 -43.98 -83.06 -60.13 8.35 11.50 V
3819.6 -64.51 -13 -51.51 -81.64 -71.25 5.88 12.62 H
5729.4 -62.52 -13 -49.52 -83.53 -68.33 7.32 13.13 H
Highest 7639.2 -57.31 -13 -44.31 -83.33 -60.47 8.38 11.54 H
3819.6 -64.39 -13 -51.39 -81.58 -71.13 5.88 12.62 V
5729.4 -62.24 -13 -49.24 -83.58 -68.05 7.32 13.13 V
7639.2 -57.30 -13 -44.30 -83.17 -60.46 8.38 11.54 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FGON2025-01A

GSM1900 (EDGE class 8)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -64.47 -13 -51.47 -81.39 -71.23 5.82 12.58 H
5550.6 -62.28 -13 -49.28 -83.19 -68.00 7.28 13.00 H
Lowest 7400.8 -56.90 -13 -43.90 -83.74 -60.06 8.32 11.48 H
3700.4 -64.47 -13 -51.47 -81.42 -71.23 5.82 12.58 V
5550.6 -62.63 -13 -49.63 -83.74 -68.35 7.28 13.00 V
7400.8 -56.87 -13 -43.87 -83.39 -60.03 8.32 11.48 V
3760 -64.08 -13 -51.08 -81.08 -70.83 5.85 12.60 H
5640 -62.52 -13 -49.52 -83.19 -68.32 7.30 13.10 H
Middle 7520 -57.21 -13 -44.21 -83.48 -60.36 8.35 11.50 H
3760 -64.59 -13 -51.59 -81.63 -71.34 5.85 12.60 V
5640 -62.42 -13 -49.42 -83.49 -68.22 7.30 13.10 V
7520 -57.42 -13 -44.42 -83.5 -60.57 8.35 11.50 V
3819.6 -64.20 -13 -51.20 -81.33 -70.94 5.88 12.62 H
5729.4 -62.14 -13 -49.14 -83.15 -67.95 7.32 13.13 H
Highest 7639.2 -57.11 -13 -44.11 -83.13 -60.27 8.38 11.54 H
3819.6 -64.44 -13 -51.44 -81.63 -71.18 5.88 12.62 V
5729.4 -61.87 -13 -48.87 -83.21 -67.68 7.32 13.13 V
7639.2 -57.36 -13 -44.36 -83.23 -60.52 8.38 11.54 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band V(RMC 12.2Kbps)
Frequency ERP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
1652.8 -69.48 -13 -56.48 -78.58 -72.71 3.98 9.36 H
2479.2 -67.16 -13 -54.16 -80.66 -70.71 4.85 10.55 H
Lowest 3305.6 -66.47 -13 -53.47 -82.01 -71.40 5.50 12.58 H
1652.8 -70.22 -13 -57.22 -78.95 -73.45 3.98 9.36 \Y
2479.2 -67.02 -13 -54.02 -80.45 -70.57 4.85 10.55 V
3305.6 -66.50 -13 -53.50 -82.09 -71.43 5.50 12.58 V
1672.8 -69.99 -13 -56.99 -78.84 -73.24 4.00 9.40 H
2509.2 -66.79 -13 -53.79 -80.27 -70.36 4.88 10.60 H
Middl 3345.6 -66.26 -13 -53.26 -81.73 -71.19 5.52 12.60 H
adie 1672.8 -70.21 -13 -57.21 -78.85 -73.46 4.00 9.40 V
2509.2 -67.20 -13 -54.20 -80.53 -70.77 4.88 10.60 \Y
3345.6 -66.77 -13 -53.77 -82.24 -71.70 5.52 12.60 V
1693.2 -69.75 -13 -56.75 -78.73 -72.92 4.10 9.42 H
2539.8 -67.18 -13 -54.18 -80.57 -70.76 4.90 10.63 H
Highest 3386.4 -67.10 -13 -54.10 -82.27 -72.02 5.55 12.62 H
1693.2 -70.14 -13 -57.14 -78.92 -73.31 4.10 9.42 V
2539.8 -67.04 -13 -54.04 -80.33 -70.62 4.90 10.63 V
3386.4 -66.86 -13 -53.86 -82.06 -71.78 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Report No. : FGON2025-01A

WCDMA Band II(RMC 12.2Kbps)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -63.11 -13 -50.11 -80.03 -69.87 5.82 12.58 H
5550.6 -61.99 -13 -48.99 -82.90 -67.71 7.28 13.00 H
L 7400.8 -56.70 -13 -43.70 -83.54 -59.86 8.32 11.48 H
owest 3700.4 -64.15 -13 -51.15 -81.1 -70.91 5.82 12.58 V
5550.6 -60.55 -13 -47.55 -81.66 -66.27 7.28 13.00 V
7400.8 -56.92 -13 -43.92 -83.44 -60.08 8.32 11.48 V
37004 -64.15 -13 -51.15 -81.07 -70.90 5.85 12.60 H
5550.6 -62.56 -13 -49.56 -83.47 -68.36 7.30 13.10 H
Middle 7400.8 -56.25 -13 -43.25 -83.09 -59.40 8.35 11.50 H
3700.4 -64.18 -13 -51.18 -81.13 -70.93 5.85 12.60 V
5550.6 -62.23 -13 -49.23 -83.34 -68.03 7.30 13.10 \Y
7400.8 -57.02 -13 -44.02 -83.54 -60.17 8.35 11.50 \Y
3819.6 -62.27 -13 -49.27 -79.40 -69.01 5.88 12.62 H
5729.4 -62.41 -13 -49.41 -83.42 -68.22 7.32 13.13 H
Highest 7639.2 -57.21 -13 -44.21 -83.23 -60.37 8.38 11.54 H
3819.6 -64.42 -13 -51.42 -81.61 -71.16 5.88 12.62 V
5729.4 -61.62 -13 -48.62 -82.96 -67.43 7.32 13.13 V
7639.2 -56.86 -13 -43.86 -82.73 -60.02 8.38 11.54 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3424.8 -66.45 -13 -53.45 -81.77 -73.33 5.60 12.48 H
5137.2 -63.09 -13 -50.09 -83.18 -68.77 7.10 12.78 H
L 6849.6 -58.70 -13 -45.70 -83.59 -62.09 8.38 11.77 H
owest 3424.8 -66.63 -13 -53.63 -81.99 -73.51 5.60 12.48 \Y
5137.2 -62.70 -13 -49.70 -83.22 -68.38 7.10 12.78 V
6849.6 -59.08 -13 -46.08 -84.2 -62.47 8.38 11.77 V
3465.2 -65.50 -13 -52.50 -81.12 -72.35 5.65 12.50 H
5197.8 -63.69 -13 -50.69 -83.86 -69.36 7.13 12.80 H
Middle 6930.4 -58.94 -13 -45.94 -84.23 -62.34 8.40 11.80 H
3465.2 -65.76 -13 -52.76 -81.41 -72.61 5.65 12.50 V
5197.8 -63.20 -13 -50.20 -83.82 -68.87 7.13 12.80 \Y
6930.4 -59.04 -13 -46.04 -84.44 -62.44 8.40 11.80 V
3505.2 -66.06 -13 -53.06 -81.97 -72.90 5.68 12.52 H
5257.8 -64.28 -13 -51.28 -83.92 -69.95 7.15 12.82 H
Highest 7010.4 -58.34 -13 -45.34 -83.99 -61.77 8.42 11.85 H
3505.2 -65.72 -13 -52.72 -81.66 -72.56 5.68 12.52 V
5257.8 -64.41 -13 -51.41 -84.06 -70.08 7.15 12.82 V
7010.4 -57.96 -13 -44.96 -83.71 -61.39 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FGON2025-01A

CDMA BCO(1xRTT)
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1649.4 -69.51 -13 -56.51 -78.58 -72.74 3.98 9.36 H
2474.1 -67.08 -13 -54.08 -80.58 -70.63 4.85 10.55 H
L 3298.8 -66.57 -13 -53.57 -82.15 -71.50 5.50 12.58 H
owest 1649.4 -70.11 -13 -57.11 -78.81 -73.34 3.98 9.36 V
2474.1 -67.03 -13 -54.03 -80.46 -70.58 4.85 10.55 V
3298.8 -66.60 -13 -53.60 -82.25 -71.53 5.50 12.58 V
1673.04 -70.24 -13 -57.24 -79.09 -73.49 4.00 9.40 H
2509.56 -67.15 -13 -54.15 -80.63 -70.72 4.88 10.60 H
Middle 3346.08 -66.40 -13 -53.40 -81.87 -71.33 5.52 12.60 H
1673.04 -70.37 -13 -57.37 -79.01 -73.62 4.00 9.40 V
2509.56 -67.34 -13 -54.34 -80.67 -70.91 4.88 10.60 \Y
3346.08 -67.00 -13 -54.00 -82.47 -71.93 5.52 12.60 \Y
1696.62 -69.63 -13 -56.63 -78.61 -72.80 4.10 9.42 H
2544.93 -66.95 -13 -53.95 -80.35 -70.53 4.90 10.63 H
Highest 3393.24 -67.46 -13 -54.46 -82.49 -72.38 5.55 12.62 H
1696.62 -70.10 -13 -57.10 -78.88 -73.27 4.10 9.42 V
2544.93 -67.07 -13 -54.07 -80.37 -70.65 4.90 10.63 \Y
3393.24 -66.88 -13 -53.88 -81.94 -71.80 5.55 12.62 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
CDMA BC1(1xRTT)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3702.5 -61.60 -13 -48.60 -78.52 -68.36 5.82 12.58 H
5553.75 -59.94 -13 -46.94 -80.85 -65.66 7.28 13.00 H
Lowest 7405 -56.00 -13 -43.00 -82.84 -59.16 8.32 11.48 H
3702.5 -62.99 -13 -49.99 -79.94 -69.75 5.82 12.58 \Y
5553.75 -60.22 -13 -47.22 -81.33 -65.94 7.28 13.00 \Y
7405 -56.29 -13 -43.29 -82.81 -59.45 8.32 11.48 V
3760 -64.04 -13 -51.04 -81.04 -70.79 5.85 12.60 H
5640 -62.17 -13 -49.17 -82.84 -67.97 7.30 13.10 H
Middle 7520 -56.85 -13 -43.85 -83.12 -60.00 8.35 11.50 H
3760 -63.90 -13 -50.90 -80.94 -70.65 5.85 12.60 \Y
5640 -62.05 -13 -49.05 -83.12 -67.85 7.30 13.10 \Y
7520 -57.01 -13 -44.01 -83.09 -60.16 8.35 11.50 V
3817.5 -64.25 -13 -51.25 -81.39 -70.99 5.88 12.62 H
5726.25 -62.09 -13 -49.09 -83.10 -67.90 7.32 13.13 H
Highest 7635 -56.68 -13 -43.68 -82.69 -59.84 8.38 11.54 H
3817.5 -64.22 -13 -51.22 -81.42 -70.96 5.88 12.62 V
5726.25 -61.90 -13 -48.90 -83.24 -67.71 7.32 13.13 V
7635 -57.45 -13 -44.45 -83.32 -60.61 8.38 11.54 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FGON2025-01A

Bottom Antenna:

GSM850 (GSM)

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -69.92 -13 -56.92 -78.99 -73.15 3.98 9.36 H
2472.6 -67.09 -13 -54.09 -80.59 -70.64 4.85 10.55 H
L 3296.8 -66.13 -13 -53.13 -81.71 -71.06 5.50 12.58 H
owest 1648.4 -70.35 -13 -57.35 -79.05 -73.58 3.98 9.36 \
2472.6 -66.92 -13 -53.92 -80.35 -70.47 4.85 10.55 V
3296.8 -66.39 -13 -53.39 -82.04 -71.32 5.50 12.58 \Y
1672.8 -69.79 -13 -56.79 -78.64 -73.04 4.00 9.40 H
2509.2 -67.04 -13 -54.04 -80.52 -70.61 4.88 10.60 H
Middle 3345.6 -66.55 -13 -53.55 -82.02 -71.48 5.52 12.60 H
1672.8 -70.27 -13 -57.27 -78.91 -73.52 4.00 9.40 V
2509.2 -66.47 -13 -53.47 -79.80 -70.04 4.88 10.60 \Y
3345.6 -66.49 -13 -53.49 -81.96 -71.42 5.52 12.60 \Y
1697.6 -69.93 -13 -56.93 -78.91 -73.10 4.10 9.42 H
2546.4 -66.86 -13 -53.86 -80.26 -70.44 4.90 10.63 H
Highest 3395.2 -67.47 -13 -54.47 -82.50 -72.39 5.55 12.62 H
1697.6 -70.00 -13 -57.00 -78.78 -73.17 4.10 9.42 V
2546.4 -66.80 -13 -53.80 -80.10 -70.38 4.90 10.63 \
3395.2 -67.24 -13 -54.24 -82.30 -72.16 5.55 12.62 \'%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM850 (EDGE class 8)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -70.27 -13 -57.27 -79.34 -73.50 3.98 9.36 H
2472.6 -67.07 -13 -54.07 -80.57 -70.62 4.85 10.55 H
Lowest 3296.8 -66.64 -13 -53.64 -82.22 -71.57 5.50 12.58 H
1648.4 -70.15 -13 -57.15 -78.85 -73.38 3.98 9.36 \
2472.6 -67.09 -13 -54.09 -80.52 -70.64 4.85 10.55 V
3296.8 -66.62 -13 -53.62 -82.27 -71.55 5.50 12.58 V
1672.8 -69.81 -13 -56.81 -78.66 -73.06 4.00 9.40 H
2509.2 -66.68 -13 -53.68 -80.16 -70.25 4.88 10.60 H
Middle 3345.6 -66.77 -13 -53.77 -82.24 -71.70 5.52 12.60 H
1672.8 -70.33 -13 -57.33 -78.97 -73.58 4.00 9.40 V
2509.2 -67.52 -13 -54.52 -80.85 -71.09 4.88 10.60 \Y
3345.6 -66.66 -13 -53.66 -82.13 -71.59 5.52 12.60 \Y
1697.6 -69.90 -13 -56.90 -78.88 -73.07 4.10 9.42 H
2546.4 -67.33 -13 -54.33 -80.73 -70.91 4.90 10.63 H
Highest 3395.2 -67.31 -13 -54.31 -82.34 -72.23 5.55 12.62 H
1697.6 -70.07 -13 -57.07 -78.85 -73.24 4.10 9.42 V
2546.4 -67.29 -13 -54.29 -80.59 -70.87 4.90 10.63 \
3395.2 -66.66 -13 -53.66 -81.72 -71.58 5.55 12.62 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (GSM)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -64.39 -13 -51.39 -81.31 -71.15 5.82 12.58 H
5550.6 -62.50 -13 -49.50 -83.41 -68.22 7.28 13.00 H
Lowest 7400.8 -56.46 -13 -43.46 -83.30 -59.62 8.32 11.48 H
3700.4 -64.19 -13 -51.19 -81.14 -70.95 5.82 12.58 V
5550.6 -62.47 -13 -49.47 -83.58 -68.19 7.28 13.00 \Y
7400.8 -56.98 -13 -43.98 -83.5 -60.14 8.32 11.48 V
3760 -64.04 -13 -51.04 -81.04 -70.79 5.85 12.60 H
5640 -61.90 -13 -48.90 -82.57 -67.70 7.30 13.10 H
Middle 7520 -56.89 -13 -43.89 -83.16 -60.04 8.35 11.50 H
3760 -64.38 -13 -51.38 -81.42 -71.13 5.85 12.60 V
5640 -62.14 -13 -49.14 -83.21 -67.94 7.30 13.10 V
7520 -57.51 -13 -44.51 -83.59 -60.66 8.35 11.50 V
3819.6 -64.24 -13 -51.24 -81.37 -70.98 5.88 12.62 H
5729.4 -62.45 -13 -49.45 -83.46 -68.26 7.32 13.13 H
Highest 7639.2 -57.28 -13 -44.28 -83.30 -60.44 8.38 11.54 H
3819.6 -64.32 -13 -51.32 -81.51 -71.06 5.88 12.62 V
5729.4 -62.13 -13 -49.13 -83.47 -67.94 7.32 13.13 V
7639.2 -57.40 -13 -44.40 -83.27 -60.56 8.38 11.54 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FGON2025-01A

GSM1900 (EDGE class 8)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -64.22 -13 -51.22 -81.14 -70.98 5.82 12.58 H
5550.6 -62.32 -13 -49.32 -83.23 -68.04 7.28 13.00 H
Lowest 7400.8 -56.82 -13 -43.82 -83.66 -59.98 8.32 11.48 H
3700.4 -64.07 -13 -51.07 -81.02 -70.83 5.82 12.58 \
5550.6 -62.51 -13 -49.51 -83.62 -68.23 7.28 13.00 V
7400.8 -56.90 -13 -43.90 -83.42 -60.06 8.32 11.48 V
3760 -64.53 -13 -51.53 -81.53 -71.28 5.85 12.60 H
5640 -62.87 -13 -49.87 -83.54 -68.67 7.30 13.10 H
Middle 7520 -57.17 -13 -44.17 -83.44 -60.32 8.35 11.50 H
3760 -64.38 -13 -51.38 -81.42 -71.13 5.85 12.60 V
5640 -62.39 -13 -49.39 -83.46 -68.19 7.30 13.10 \Y
7520 -57.37 -13 -44.37 -83.45 -60.52 8.35 11.50 \Y
3819.6 -64.55 -13 -51.55 -81.68 -71.29 5.88 12.62 H
5729.4 -62.38 -13 -49.38 -83.39 -68.19 7.32 13.13 H
Highest 7639.2 -56.79 -13 -43.79 -82.81 -59.95 8.38 11.54 H
3819.6 -64.55 -13 -51.55 -81.74 -71.29 5.88 12.62 V
5729.4 -61.75 -13 -48.75 -83.09 -67.56 7.32 13.13 \
7639.2 -57.54 -13 -44.54 -83.41 -60.70 8.38 11.54 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band V(RMC 12.2Kbps)
Frequency ERP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
1652.8 -69.61 -13 -56.61 -78.71 -72.84 3.98 9.36 H
2479.2 -66.84 -13 -53.84 -80.34 -70.39 4.85 10.55 H
Lowest 3305.6 -66.44 -13 -53.44 -81.98 -71.37 5.50 12.58 H
1652.8 -69.76 -13 -56.76 -78.49 -72.99 3.98 9.36 \Y
2479.2 -67.33 -13 -54.33 -80.76 -70.88 4.85 10.55 \Y
3305.6 -66.52 -13 -53.52 -82.11 -71.45 5.50 12.58 V
1672.8 -70.20 -13 -57.20 -79.05 -73.45 4.00 9.40 H
2509.2 -67.07 -13 -54.07 -80.55 -70.64 4.88 10.60 H
Middle 3345.6 -66.56 -13 -53.56 -82.03 -71.49 5.52 12.60 H
1672.8 -69.93 -13 -56.93 -78.57 -73.18 4.00 9.40 \Y
2509.2 -67.39 -13 -54.39 -80.72 -70.96 4.88 10.60 \Y
3345.6 -66.80 -13 -53.80 -82.27 -71.73 5.52 12.60 V
1693.2 -69.63 -13 -56.63 -78.61 -72.80 4.10 9.42 H
2539.8 -66.68 -13 -53.68 -80.07 -70.26 4.90 10.63 H
Highest 3386.4 -67.41 -13 -54.41 -82.58 -72.33 5.55 12.62 H
1693.2 -69.89 -13 -56.89 -78.67 -73.06 4.10 9.42 \Y
2539.8 -67.45 -13 -54.45 -80.74 -71.03 4.90 10.63 V
3386.4 -66.83 -13 -53.83 -82.03 -71.75 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band II(RMC 12.2Kbps)

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -64.20 -13 -51.20 -81.12 -70.96 5.82 12.58 H
5550.6 -62.24 -13 -49.24 -83.15 -67.96 7.28 13.00 H
Lowest 7400.8 -56.91 -13 -43.91 -83.75 -60.07 8.32 11.48 H
3700.4 -64.16 -13 -51.16 -81.11 -70.92 5.82 12.58 V
5550.6 -62.02 -13 -49.02 -83.13 -67.74 7.28 13.00 V
7400.8 -56.72 -13 -43.72 -83.24 -59.88 8.32 11.48 V
3760 -64.42 -13 -51.42 -81.42 -71.17 5.85 12.60 H
5640 -62.47 -13 -49.47 -83.14 -68.27 7.30 13.10 H
Middle 7520 -56.67 -13 -43.67 -82.94 -59.82 8.35 11.50 H
3760 -64.01 -13 -51.01 -81.05 -70.76 5.85 12.60 V
5640 -62.36 -13 -49.36 -83.43 -68.16 7.30 13.10 \Y
7520 -57.24 -13 -44.24 -83.32 -60.39 8.35 11.50 \Y
3819.6 -64.67 -13 -51.67 -81.80 -71.41 5.88 12.62 H
5729.4 -61.92 -13 -48.92 -82.93 -67.73 7.32 13.13 H
Highest 7639.2 -57.42 -13 -44.42 -83.44 -60.58 8.38 11.54 H
3819.6 -63.03 -13 -50.03 -80.22 -69.77 5.88 12.62 \
5729.4 -61.71 -13 -48.71 -83.05 -67.52 7.32 13.13 V
7639.2 -57.43 -13 -44.43 -83.3 -60.59 8.38 11.54 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3424.8 -63.11 -13 -50.11 -78.43 -69.99 5.60 12.48 H
5137.2 -60.76 -13 -47.76 -80.85 -66.44 7.10 12.78 H
Lowest 6849.6 -59.10 -13 -46.10 -83.99 -62.49 8.38 11.77 H
3424.8 -65.00 -13 -52.00 -80.36 -71.88 5.60 12.48 \Y
5137.2 -57.26 -13 -44.26 -77.78 -62.94 7.10 12.78 V
6849.6 -58.60 -13 -45.60 -83.72 -61.99 8.38 11.77 V
3465.2 -61.18 -13 -48.18 -76.80 -68.03 5.65 12.50 H
5197.8 -60.15 -13 -47.15 -80.32 -65.82 7.13 12.80 H
Middle 6930.4 -58.88 -13 -45.88 -84.17 -62.28 8.40 11.80 H
3465.2 -64.87 -13 -51.87 -80.52 -71.72 5.65 12.50 V
5197.8 -57.97 -13 -44.97 -78.59 -63.64 7.13 12.80 V
6930.4 -58.80 -13 -45.80 -84.2 -62.20 8.40 11.80 V
3505.2 -61.89 -13 -48.89 -77.80 -68.73 5.68 12.52 H
5257.8 -61.70 -13 -48.70 -81.34 -67.37 7.15 12.82 H
Highest 7010.4 -58.24 -13 -45.24 -83.89 -61.67 8.42 11.85 H
3505.2 -65.23 -13 -52.23 -81.17 -72.07 5.68 12.52 V
5257.8 -61.05 -13 -48.05 -80.7 -66.72 7.15 12.82 V
7010.4 -58.38 -13 -45.38 -84.13 -61.81 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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CDMA BCO(1xRTT)
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1649.4 -69.89 -13 -56.89 -78.96 -73.12 3.98 9.36 H
2474.1 -67.01 -13 -54.01 -80.51 -70.56 4.85 10.55 H
L 3298.8 -66.60 -13 -53.60 -82.18 -71.53 5.50 12.58 H
owest 1649.4 -70.33 -13 -57.33 -79.03 -73.56 3.98 9.36 \
2474.1 -66.83 -13 -53.83 -80.26 -70.38 4.85 10.55 V
3298.8 -66.49 -13 -53.49 -82.14 -71.42 5.50 12.58 V
1673.04 -70.22 -13 -57.22 -79.07 -73.47 4.00 9.40 H
2509.56 -66.82 -13 -53.82 -80.30 -70.39 4.88 10.60 H
Middle 3346.08 -67.13 -13 -54.13 -82.60 -72.06 5.52 12.60 H
1673.04 -70.30 -13 -57.30 -78.94 -73.55 4.00 9.40 V
2509.56 -67.57 -13 -54.57 -80.90 -71.14 4.88 10.60 \Y
3346.08 -66.80 -13 -53.80 -82.27 -71.73 5.52 12.60 \Y
1696.62 -69.71 -13 -56.71 -78.69 -72.88 4.10 9.42 H
2544.93 -67.00 -13 -54.00 -80.40 -70.58 4.90 10.63 H
Highest 3393.24 -67.12 -13 -54.12 -82.15 -72.04 5.55 12.62 H
1696.62 -70.13 -13 -57.13 -78.91 -73.30 4.10 9.42 V
2544.93 -67.14 -13 -54.14 -80.44 -70.72 4.90 10.63 V
3393.24 -67.24 -13 -54.24 -82.30 -72.16 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
CDMA BC1(1xRTT)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3702.5 -64.11 -13 -51.11 -81.03 -70.87 5.82 12.58 H
5553.75 -62.74 -13 -49.74 -83.65 -68.46 7.28 13.00 H
L 7405 -56.63 -13 -43.63 -83.47 -59.79 8.32 11.48 H
owest 3702.5 -64.44 -13 -51.44 -81.39 -71.20 5.82 12.58 V
5553.75 -62.38 -13 -49.38 -83.49 -68.10 7.28 13.00 \Y
7405 -56.99 -13 -43.99 -83.51 -60.15 8.32 11.48 V
3760 -63.99 -13 -50.99 -80.99 -70.74 5.85 12.60 H
5640 -62.57 -13 -49.57 -83.24 -68.37 7.30 13.10 H
Middle 7520 -56.96 -13 -43.96 -83.23 -60.11 8.35 11.50 H
3760 -63.51 -13 -50.51 -80.55 -70.26 5.85 12.60 \Y
5640 -62.33 -13 -49.33 -83.4 -68.13 7.30 13.10 \Y
7520 -57.31 -13 -44.31 -83.39 -60.46 8.35 11.50 V
3760 -64.41 -13 -51.41 -81.41 -71.15 5.88 12.62 H
5640 -62.67 -13 -49.67 -83.34 -68.48 7.32 13.13 H
Highest 7520 -57.16 -13 -44.16 -83.43 -60.32 8.38 11.54 H
3760 -63.92 -13 -50.92 -80.96 -70.66 5.88 12.62 \Y
5640 -62.31 -13 -49.31 -83.38 -68.12 7.32 13.13 V
7520 -57.02 -13 -44.02 -83.1 -60.18 8.38 11.54 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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